
532 42 84-94 Rev. 4  09.24.09  AP Printed in the U.S.A.

ILLUSTRATED PARTS LIST

MODEL NUMBER  15530SB-XLS
PRODUCT NUMBER  961 93 00-40
MFG. ID. NUMBER  96193004001



2

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1011

11

11

11

1

2

3

4

5

6

7

9

9

9

8

12

12

13

14
15

16

17

18 19

20
21

21

22

22

23

23
24

25

26

27

28

29

30
31

31

32
33

34

35

36

37

37

01.07.026-C

2 (EXPLODED)



3

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 18 41-05 IMPELLER
2  532 42 71-48 GEARBOX ASSEMBLY
3  532 18 89-09 BEARING
4   532 42 71-46 IMPELLER PULLEY
5  532 17 53-22 DISCHARGE BASE
6   532 18 40-95 CORNER BRACKET
7   532 19 21-99 CLEAN OUT TOOL
8  532 40 54-00 TOOL CLIP
9  873 80 04-00 NUT 1/4-20
10  874 78 04-26 SCREW 1/4-20 X .625
11  532 42 79-42 NUT 5/16-18
12  532 16 31-83 SCREW 5/16-18 X .625
13  532 42 71-45 IMPELLER HUB
14  532 42 71-54 IMPELLER SLEEVE
15  873 90 06-00 NUT 3/8-16
16  532 18 03-55 CARRIAGE BOLT
17  532 19 41-89 SCREW 13-16 X .625
18  532 40 77-60 PLUG
19  532 42 73-02 GEARBOX COVER RH
20  532 42 73-45 GASKET
21  532 40 77-70 SEAL
22  532 40 77-62 BEARING
23  532 17 46-97 THRUST WASHER 1.00
24  532 40 77-63 WORM GEAR
25  532 40 77-64 AUGER SHAFT
26  532 18 92-82 SQUARE KEY
27  532 40 77-58 BEARING
28  532 17 46-83 THRUST WASHER
29  532 42 71-47 IMPELLER SHAFT
30  532 18 42-05 ROLL PIN
31  532 17 46-81 THRUST WASHER
32  532 17 46-84 THRUST BEARING
33  532 40 77-69 BEARING
34  532 40 77-68 O-RING
35  532 40 77-67 SCREW 5/16-18 X .750
36  532 42 73-17 GEARBOX COVER LH



4

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION1

2

01.07.016-A

1  532 42 17-26  AUGER ASSEMBLY 30 LH
2  532 42 17-27  AUGER ASSEMBLY 30 RH

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1

2

3 (5x)
4 (5x)

01.07.023-C

1  532 42 93-92 AUGER HOUSING
2  532 41 62-70 SCRAPER BAR
3  872 27 05-05 CARRIAGE BOLT 5/16−18 X .625
4  532 15 53-77 NUT 5/16−18



5

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

1

2

3

3

2

01.11.002-A

1  532 40 78-34  SKID PLATE
2  872 27 05-06  CARRIAGE BOLT 5/16−18 X .750
3  532 75 11-53  NUT 5/16−18

1

1

2

2

3

3

4

4

5

5

01.07.025-A

1  532 42 40-20 PLASTIC RETAINER
2  532 42 77-62 AUGER BALL BEARING
3  532 17 95-82 SCREW 5/16-18 x 1.00
4  874 78 04-26 SCREW 1/4-20 x .625
5  873 80 04-00 NUT 1/4-20



6

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1

2

5
3

4

3
4

1

2

5 3
4

3
4

01.16.001-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 18 47-47  DRIFT CUTTER BAR
2  872 27 05-06  CARRIAGE BOLT 5/16−18 X .750
3  532 17 92-46  PLASTIC WASHER
4  810 04 05-00  LOCKWASHER 5/16
5  532 12 86-38  NUT 5/16−18

01.17.003-B

1

2

3

3

2

4

4

1  532 18 25-16  WEIGHT BAR
2  872 11 05-10  CARRIAGE BOLT 5/16−18 X 1.25
3  532 75 11-53  NUT 5/16−18
4  819 11 22-06  WASHER

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



7

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

5

7

15

16

3

*11
*14

2

4

6

1

6

8
9

*12

*13

10
6

01.09.012-B

1  532 42 17-14 CHUTE WELDMENT
2  532 18 41-13 DEFLECTOR WELDMENT
3  532 42 11-63 DEFLECTOR CONTROL ASSEMBLY
4  532 42 03-25 DEFLECTOR SEAL
5  532 41 42-80 KNOB BLACK
6  532 12 84-15 POP RIVET
7  817 50 10-10 SCREW 10-24 X .625
8  532 41 98-21 CHUTE SNOW SHIELD
9  532 42 17-28 SHIELD RETAINER STRAP
*10  532 17 98-29 SHOULDER BOLT 1/4-20 X .375
*11  532 19 17-30 NUT 1/4-20
*12  872 25 05-05 CARRIAGE BOLT 3/8-16 X .625
*13  532 75 11-53 NUT 5/16-18
*14  532 18 45-05 DEFLECTOR SPRING
15  532 42 06-79 (SERVICE PART) DEFLECTOR 

CONTROL
16  532 42 11-64 (SERVICE PART) DEFLECTOR 

CABLE GRAY

NOTE:
1. ALL ITEMS INDICATED WITH AN * ARE PROVIDED IN 
THE BAG OF ITEMS SHIPPED LOOSE WITH PRODUCT.
2. ITEMS 15 AND 16 ARE SERVICE PART NUMBERS TO 
ALLOW PURCHASE OF INDIVIDUAL ITEMS IF NECESSARY.



8

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1

2

01.15.008-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 42 12-31  STEER CABLE
2  874 04 10-24  SCREW 10−24 X 1.50

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

01.09.009-A

1
2

2

3

3

4

4

1  532 42 11-38 SHIELD DEFLECTOR
2  532 42 32-47 STRAP
3  532 18 22-27 SCREW 8-32 X .50
4  532 18 22-28 NUT 8-32



9

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1

2

2

*3

*4
*5

*6

*7

01.09.011-B

1  532 42 82-74 LEVER/CABLE ROTATOR ASSEMBLY
2  817 50 10-10 SCREW 10-24 X .625
*3  532 42 06-78 ROTATOR HEAD
*4  532 42 28-23 ROTATOR PIVOT BRACKET
*5  532 42 06-75 PULLEY PIVOT
*6 532 42 82-75 CABLE ASSEMBLY ADJUSTABLE GRAY
*7  532 42 83-11 CABLE ASSEMBLY HEAT SHIELD GRAY

NOTES:
1. ITEMS INDICATED WITH AN * ARE LISTED AS REFERENCE FOR SERVICE PARTS ONLY.



10

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

10

11

1

2

3

4

5

6

7

7

9
9

8

8

12

12
13

13

14

14

01.08.012-C

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 41 55-39  CONTROL PANEL
2  532 42 91-50  CONTROL LEVER LH
3  532 42 91-51  CONTROL LEVER RH
4  532 42 90-97  TRACTION ROD ARM
5  532 42 90-98  IMPELLER ROD ARM
6  532 41 26-77  INTERLOCK BAIL
7  532 42 16-13  SPACER
8  532 16 96-75  RETAINER
9  817 06 04-10  SCREW 1/4−20 X .50
10  532 41 42-80  KNOB BLACK
11  532 41 42-81  KNOB RED
12  532 17 88-99  HANDLE KNOB
13  819 13 13-16  WASHER 3/8
14  872 12 06-18  CARRIAGE BOLT 3/8−16 X 2.25

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



11

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1

2

3

4

6

6 7

78

8

8

9

9

5

5

10

10

01.08.011-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 42 17-08  PLOW HANDLE LH
2  532 42 17-09  PLOW HANDLE RH
3  532 19 69-44  PANEL BRACKET LH
4  532 19 69-43  PANEL BRACKET RH
5  532 41 45-15  HEATED HANDLE GRIP
6  874 78 05-12  SCREW 5/16−18 X .750
7  874 78 05-24  SCREW 5/16−18 X 1.50
8  532 75 11-53  NUT 5/16−18
9  532 15 54-15  WASHER
10  532 17 87-75  POP RIVET 1/8

1

2

3

3 4

4

4

4

01.05.006-C

1  532 42 17-05  LOWER TUBE GRAY
2  532 41 54-89  PIVOT SUPPORT
3  532 42 88-67  BOLT 5/16−18 X .75
4  817 00 06-16  SCREW 3/8−16 X 1.00

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



12

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

10

11

11

1

2

3

4

5

6

7

9

8

01.12.009-A.

1  532 40 57-40  IMPELLER ROD ASSEMBLY
2  532 18 04-85  TRACTION ROD ASSEMBLY
3  532 18 77-82  SHIFTER ROD TOP
4  532 18 77-84  SHIFTER ROD BOTTOM
5  532 18 04-47  SPRING SLEEVE
6  532 19 20-91  SPRING SLEEVE
7  532 17 86-69  IMPELLER SPRING
8  532 18 09-26  TRACTION SPRING
9  872 27 05-05  CARRIAGE BOLT 5/16−18 X .625
10  532 15 53-77  NUT 5/16−18
11  532 16 96-75  RETAINER

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



13

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1

2

3

4

5

6 01.08.007-B

1  532 41 62-88  INTERLOCK SPRING
2  532 41 45-72  INTERLOCK CAM
3  532 17 88-31  TORSION SPRING
4  532 16 96-75  RETAINER
5  817 06 04-10  SCREW 1/4−20 X .625
6  532 42 18-14  INTERLOCK STOP

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

2

3

4

4

5

5

6

7

8

01.10.010-C

1  532 42 13-51 CONSOLE PANEL GRAY
2  532 42 14-48 HEADLIGHT BEZEL GRAY
3  532 17 86-66 HALOGEN HEADLIGHT
4  532 18 44-71 SHOULDER SCREW 10−24 X .625
5  532 17 52-62 SCREW 10−24 X 1.25
6  532 41 77-60 GRIP SWITCH
7  532 40 56-99 WIRE HARNESS
8  532 40 16-20 BULB

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



14

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

6
7 8

11

1

1

2

2

3

4

4

5

12

13
14

15
10

20

20

20

20

25

13

33
17

16

27

18

9

01.02.015-C

21

22

29

23

23

24

24

28

27

26

31

31

30

32

8
19



15

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1  532 19 20-02  SHIFT BRACKET
2  817 50 10-10  SCREW 10-24 X .625
3  874 76 05-52  SCREW 5/16-18 X 3.25
4  532 17 92-46  PLASTIC WASHER
5  532 19 20-01  SHIFT ASSEMBLY
6  532 15 54-15  WASHER
7  532 19 21-95  FRICTION SPRING
8  873 80 05-00  NUT 5/16-18
9  532 42 98-03  FRONT CLUTCH BRACKET
10  532 40 54-84  CONTROL ARM
11  532 42 75-42  CONTROL SHAFT
12  532 18 89-06 WASHER
13  532 19 85-80  CLEVIS PIN
14  532 19 21-15  REAR PLATE
15  532 18 77-76  TRANSMISSION
16  532 19 32-56  ROD
17  532 42 98-05  REAR CLUTCH BRACKET
18  532 18 77-87  CONTROL ARM
19  532 19 82-51  CLUTCH SHAFT
20  532 42 88-67  SCREW 5/16-18 X .750
21  532 18 03-55  CARRIAGE BOLT 5/16-18 X .625
22  532 17 88-28  BRAKE SPRING
23  873 80 04-00  NUT 1/4-20
24  532 19 19-95  POP RIVET 1/4 X .475
25  532 19 82-49  CLUTCH ARM
26  532 19 28-73  TRACTION SPRING
27  532 70 02-79  RETAINER CLIP
28  532 19 32-55  ANTI-ROTATE BRACKET
29  532 41 47-71  TORQUE STRAP BRACKET
30  532 40 37-32  BOTTOM PAN
31  532 18 44-71  SCREW 10-24 X .625
32  532 19 82-50 CLUTCH ROD
33  532 42 82-88  E-RING .375



16

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

3

4

6

2

1

4

3

7

7

5

6

2

8

9

01.03.003-A

1  532 40 43-08  AXLE SHAFT
2  532 18 77-94  SPACER
3  532 17 46-97  THRUST WASHER
4  532 17 98-30  BEARING
5  532 14 63-15  SCREW 5/16−18 X .625
6  817 49 05-08  BOLT 5/16−18 X .500
7  532 15 54-43  CLIK PIN
8  874 78 06-32  SCREW 3/8−16 X 2.00
9  873 80 06-00  NUT 3/8−16

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



17

REPAIR PARTS CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

1

2

2

3

3

01.00.033-A

- - - - -  - -  - - - - ENGINE B&S 21M214-1359-E1
1 532 42 92-03 FRAME
2 532 15 04-06 BOLT 3/8-16
3 532 42 88-67 SCREW 5/16-18 X .750

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

01.01.003-A

1 532 42 38-70 ENGINE MOUNTING PLATE

01.21.013-B

1

1 532 40 91-61 COVER ASSEMBLY
2 817 49 04-08 SCREW 1/4-20 X .50

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



18

REPAIR PARTS CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

01.21.010-D

10

11

1

2

3

4

5

6

7

9

8

12
13

13

13

14

15

16

17

18

19

20

20
21

21

22
23

24

25

1 532 40 80-19 IMPELLER BELT
2 532 19 23-83 TRACTION BELT
3 532 42 92-71 IDLER ARM BRACKET
4 532 43 08-46 IDLER PULLEY
5 532 42 92-70 IDLER BRACKET
6 532 42 65-89 NUT 5/16-18
7 874 78 05-24 SCREW 5/16-18 X 1.50
8 532 42 42-97 SHOULDER BOLT 5/16-18 X .50
9 532 42 88-67 SCREW 5/16-18 X .750
10 532 75 11-53 NUT 5/16-18 NYLOCK
11 532 18 77-86 TRACTION IDLER BRACKET
12 532 18 05-22 TRACTION PULLEY
13 532 05 92-89 WASHER
14 873 80 00-50 NUT 5/16-18
15 874 78 05-20 SCREW 5/16-18 X 1.25
16 532 85 10-84 SCREW 3/8-24 X 1.375
17 532 40 00-26 WASHER
18 532 42 64-92 PULLEY ENG IMPELLER
19 532 18 04-78 PULLEY ENG TRACTION
20 874 61 05-16 SCREW 5/16-24 X 1.00
21 810 04 05-00 LOCKWASHER 5/16
22 532 43 00-36 BELT GUIDE
23 811 05 05-00 LOCKWASHER 5/16
24 532 17 53-31 IDLER BUSHING
25 532 40 94-75 SPACER



19

REPAIR PARTS WHEELS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

1

2

01.06.006-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1 532 42 20-70 WHEEL ASSEMBLY LH
2 532 42 20-69 WHEEL ASSEMBLY RH

1

2

01.15.002-A

1  532 41 52-63  STEER CABLE BRACKET LH
2  532 18 78-59  STEER CABLE BRACKET RH

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



20

REPAIR PARTS WHEELS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

2

2

1

3 4
5

6
7

8
9

10
11

12

13
14

13
14

12

11
10

9 8
7

6 5

4 3 1
2

2

23
17

1920
16

18
24

22

2123
22

151817

16
20

19
21

01.15.001-A

1 532 40 51-61  COVER
2 532 18 44-71  SHOULDER SCREW
3 812 00 00-45  RETAINER RING
4 532 19 21-26  WHEEL DRIVER
5 532 18 24-66  RETAINER RING
6 532 18 76-22  WHEEL LOBE
7 532 19 49-41  CLUTCH SLIDE
8 532 17 91-39  SPRING
9  532 18 92-82  SQUARE KEY
10  532 19 49-40  AXLE LOBE
11  532 17 46-97  THRUST WASHER
12  532 19 95-19  STEERING YOKE
13  532 18 41-97  STEERING BRACKET
14  817 49 05-08  SCREW 5/16−18 X .50
15  532 19 95-11  PIVOT BRACKET
16  532 19 95-18  BELLCRANK
17  532 18 18-47  BELLCRANK PIN
18  817 60 04-06  SCREW 1/4−20 X .375
19  532 40 50-77  STEERING LINK
20  532 70 02-79  RETAINER
21  532 08 51-79  RETAINER
22  532 19 38-85  SPRING
23  532 18 20-15  LEVER PIN
24  532 19 95-12  PIVOT BRACKET

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



21

REPAIR PARTS BAG OF PARTS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

01.14.003-B

10

11

1

2

3

4

5
6

7

9

8

12

1
01.14.007-A

1  532 19 30-71  SAFETY IGNITION KEY

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1 532 19 85-63 POWER CORD
2 532 16 96-75 RETAINER PIN
3 532 42 91-12 WRENCH
4 532 18 45-05 REMOTE SPRING
5 532 17 98-29 SHOULDER BOLT 1/4-20
6 532 19 17-30 LOCKNUT 1/4-20

7 872 25 05-05 CARRIAGE BOLT 5/16-18 X 5/8
8 532 75 11-53 LOCKNUT 5/16-18
9 873 80 06-00 LOCKNUT 3/8-16
10 819 13 13-16 WASHER 3/8
11 532 19 20-90 SHEAR BOLT 1/4-20 X 1-13/16
12 873 80 04-00 LOCKNUT 1/4-20



22

REPAIR PARTS DECALS
SNOW THROWER - MODEL NO. 15530SB-XLS (96193004001), PRODUCT NO. 961 93 00-40

KEY  PART
NO.  NO.    DESCRIPTION 

 1 532 18 10-37 DECAL, DANGER
 3 532 18 10-35 DECAL, DANGER, DEFLECTOR
 4 532 18 10-42 DECAL, DANGER
 6 532 42 95-73 DECAL, INSTRUCTION
 9 532 42 95-71 DECAL, CONSOLE RT, SPEED LEVER,  
    POWERSTEERING
 10 532 42 95-69 DECAL, CONSOLE LT, SPEED LEVER,  
    POWERSTEERING
 - - 532 42 84-80 OPERATOR’S MANUAL, ENGLISH
 - - 532 42 84-81 OPERATOR’S MANUAL, FRENCH

1

3

4

6

1

9

10


	AUGER HOUSING / IMPELLER ASSEMBLY
	CONTROL PANEL / DISCHARGE CHUTE
	HANDLES
	DRIVE
	CHASSIS / ENGINE / PULLEYS
	WHEELS
	BAG OF PARTS
	DECALS


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on '[High Quality Print]'] Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /ExportLayers /ExportAllLayers
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads true
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids true
      /IncludeNonPrinting true
      /IncludeSlug true
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        108
        288
        108
        288
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


